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Report No: PTC19121702401E003

TEST REPORT

Applicant: Guangzhou Jiesheng Electromechanical Technology Co., Ltd
Address: Room 512, North, No. 70, Chebei Road, Guangzhou

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample name: High energy igniter
Model: JSDH-20C
Number of sample:  1pc
Sample Received: 2019-12-20

Testing Period: 2019-12-20
Test project: Vibration test
Test standard: According to customer requirements and standard GB/T 2423.10-2008

Test results: Please refer to next page(s)

/92 tey
Wrote by:

Approved by: 2020-01-16

Authorized signatory:

Precise Testing & Certification (Guangdong) Corp. Ltd
Address Building 1, No. 6, Tongxin Road, Dongcheng Street, Dongguan, Guangdong, China.

Tel: 86-769-3880 8222 Fax: 86-769-3882 6111
Mail: inquiry@tc—testing.com http://www. ptc—testing. com
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1 Test item: Vibration test

1.1 Test equipment(s)
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Name

Model

Equipment No.

Calibration validity period

Vibration test

system

DC-5000-50

PTC-S-160

2020-10-08

1.2 Environmental condition(s)

Temperature

22.3°C

Humidity

49%RH

1.3 Test standard: According to customer requirements and standard GB/T 2423.10-2008

1.4 Test condition(s):

Frequency: 10 to 50 Hz
Acceleration: 1g

Test axial direction: XYZ axis, 1H for each axis

1.5 Judge Criteria: Appearance should be no obvious damage, function should be normal

1.6 Test Result(s):

Sample No. Test result Judge
After testing, the appearance of the sample has

PTC19121702401-001 Pass
no obvious damage, and the function is normal.

Note: judgment requirements are provided by the customer.
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1.7 Test photo(s)

Testing-Y Testing-Z

After test /
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****End of Report™**

The test report is effective only with both signature and specialized stamp, The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of, this report can’t be reproduced
except in full. The test results or data in this report will be used only for education, scientific research,
enterprise product development and internal quality control or other purposes.
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